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These are the minutes of IEEE 802.18 meeting held at the Hilton Waikoloa, Big Island, HI, March 12-15, 2012.

Monday, March 12, 2012, PM1

1. The Chair called the meeting to order at 1:53 PM. 
2. The Vice Chair reminded the members to record their attendance.

3. The Chair reminded members about the cell phone courtesy policy.

4. The Chair reminded members of the anti-trust provisions of IEEE 802. 
5. The Chair asked the Patent questions as per the IEEE requirements.

6. The Chair reviewed future IEEE 802 sessions and venues. 
7. The current agenda is document 18-12/26r0.

8. The Chair reviewed the agenda, which was amended in the ensuing discussion. 
Motion: To approve the RR-TAG agenda for the March 2012 Wireless Interim Meeting, 18-12/26r1.
Move by:  John Notor
Second by:  Vijay Auluck
Discussion: None

Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed.
9. The minutes of the January 2012 Jacksonville meeting were reviewed.  A motion to approve the minutes was made.
Motion: To approve the January 2012 Jacksonville meeting minutes, 18-12/16r1.

Move by:  Vijay Auluck
Second by: Jim Ragsdale

Discussion: None

Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed.
10. The Chair returned to the agenda.

11. The next item is the request for comment by the FCC on the test report from Progeny LMS regarding intereference testing. The FCC document is available as 18-12/21r1. The Progeny LMS test report is document 18-12/27r0. Both documents were reviewed. 

12. The consensus was that appropriate folks with interests in 802.15.4g and 802.11ah should consider providing input to the RR-TAG regarding the proceeding. Based on these inputs the RR-TAG would draft reply comments.

13. The Chair recessed the meeting at 3:14 PM until PM2.
Monday, March 12, 2012, PM2

14. The Vice Chair called the meeting to order at 4:30 PM. 
15. The Vice Chair reminded the members to record their attendance.
16. The Chair recessed the meeting at 4:48 PM until Tuesday AM1 beginning at 8:00 AM.

Tuesday, March 13, 2012, AM1

17. The Chair called the meeting to order at 8:15 AM. 
18. The Vice Chair reminded the members to record their attendance.

19. There was a brief discussion of the response to the Progeny LMS Test report. Chair reported that folks from Itron, Elster, and possibly Silver Spring Networks were moving forward on providing input to the RR-TAG.

20. There was a brief discussion of the status of reponses to ITU-R Question 236/1.
21. The Chair recessed the meeting at 8:36 AM to independent study until Tuesday PM1.

Tuesday, March 13, 2012, PM1

1. The Vice Chair called the meeting to order at 1:30 PM. 
2. The Vice Chair reminded the members to record their attendance.

3. Rich Kennedy, RIM, Chair of the 802.11 Regulatory Standing Committee, presented document 11-12/0310r1, a summary of regulatory activities worldwide. A companion document, 11-12/321r0, summarizes the changes contained in the “spectrum” portion of a recent employment act passed by Congress and signed by the President.

4. Rich committed to creating an 802.18 document from his 802.11 PowerPoint™ document.

5. Rich has uploaded document 18-12/19r0, Ofcom Input to ETSI BRAN TVWS Work Item, which includes proposed edits by British Telecom and the BBC.
6. Rich reported on an update to the Lufthansa proposal for an inflight air to ground network in the 2.4 GHz and 5 GHz band, and pointed out that serious opposition was beginning to come together to oppose the Lufthansa approach.
7. Rich also pointed out that France had changed its rules in the 2.4 GHz band to allow 100 mW Tx power over the full 2.4 GHz band.
8. Rich pointed out that his presentation included a lot of links to reference documents.
9. The Vice Chair recessed the meeting at 2:15 PM to independent study until Wednesday AM1.

Wednesday, March 14, 2012, AM1

1. The Chair called the meeting to order at 8:25 AM.

2. The Chair reminded members to log in and record their attendance.

3. The Chair brought the subject of elections to the table.

4. The Chair recommended that the current Vice Chair be re-elected on a provisional basis.

5. The Vice Chair objected that he did not have support going forward.

6. The following motion was made:

Motion: To elect Michael Lynch as Chair of IEEE 802.18.
Move by:  John Notor
Second by: Vijay Auluck

Discussion: 

Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed.

7. The election of a Vice Chair is postponed until later in the week.
8. The Chair recessed the meeting at 8:32 AM to independent study until Wednesday PM1.
Wednesday, March 14, 2012, PM1

9. The Vice Chair called the meeting to order at 1:30 PM. 
10. The Vice Chair reminded the members to record their attendance.

11. The Vice Chair suspended the meeting at 1:35 PM until Apurva Mody, BAE Systems, Chair of IEEE 802.22, arrives to present his document, 802.22 Inputs to 802.18 - Position Supporting License Exempt Usage of TV Band White Spaces, 22-12/28r2. The Vice Chair uploaded the document as 18-12/30r0.
12. The Vice Chair reopened the meeting at 2:23 PM, Apurva Mody created a revised document which the Vice Chair uploaded as 18-12/30r1.

13. Apurva took the group through his revised document.

14. Rich Kennedy mentioned that he had created 11-12/312r0, which contains an edited version of the spectrum section of the payroll tax bill.

15. Apurva continued to take the group through the proposal. Apurva pointed out that the EC wanted a document created that would represent the IEEE 802 position going forward.

16. There were many comments and the document was extensively edited. The Vice Chair uploaded the edited document as 18-12/30r2.

17. The document was scheduled for final review on Thursday in AM2.
18. The Chair recessed the meeting at 3:30 PM to independent study until Thursday AM1.
Thursday, March 15, 2012, AM1

1. The Vice Chair called the meeting to order at 8:30 AM.

2. The Vice Chair reminded members to log in and record their attendance.

3. The Vice Chair reminded members that, in AM2, the RR-TAG would consider the 3 documents from 802.16 destined for the ITU-R, and the TVWS white paper proposed by 802.22.

4. The Vice Chair recessed the meeting at 8:31 AM until AM2.

Thursday, March 15, 2012, AM2

5. The Vice Chair called the meeting to order at 10:38 AM.

6. The Vice Chair reminded members to log in and record their attendance.

7. The Vice Chair turned the meeting over to Roger Marks, Consensii, Chair of 802.16.

8. Roger presented the document 18-12/28r0, Proposed Cont. to ITU-R WP 5D-Update Of WirelessMAN-Advanced RIT of Rec. M.2012 (Meeting Y), to the group.
9. The discussion resulted in some corrections to the text. Roger uploaded the revised document as 18-12/28r1.
10. The following motion was made.
Motion: To approve 18-12/28r1, Proposed Cont. to ITU-R WP 5D-Update Of WirelessMAN-Advanced RIT of Rec. M.2012 (Meeting Y), for submission to the EC for review and approval, and forwarding to the ITU-R. The 802.18 Chair is authorized to make necessary editorial changes as needed.
Move by:  John Notor
Second by: Subir Das
Discussion: It was noted that the upload was corrupted, but the document was corrected. 
Vote:  6 Yes 0 No o Abstain 

Motion: Passed.

11. Next Roger presented 18-12/31r0, Draft Contrib. to WP 5D toward Revision 11 of Rec. ITU- M.1457, which included multiple documents.
12. Roger discussed the contents of the file. There was some discussion of the deadline and the schedule. Since this will be a single document with additional embedded documents, the Chair will have to embed the necessary files. There were suggested changes that were incorporated into the documents. Roger uploaded the corrected document archive as 18-12/31r1.
13. The following motion was made.
Motion: To approve 18-12/31r1, Draft Contrib. to WP 5D toward Revision 11 of Rec. ITU- M.1457, for submission to the EC for review and approval, and forwarding to the ITU-R. The 802.18 Chair is authorized to make necessary editorial changes as needed.
Move by:  Roger Marks
Second by: Rich Kennedy
Discussion: None
Vote:  4 Yes 0 No 1 Abstain 

Motion: Passed.
14. Roger then moved on to 18-12/32r1, Proposed Draft Liaison Statement to ITU-R WP 5A on CRS. Roger reviewed the contents of the document with the group. There were several edits to the text in various places. Roger encouraged the Chair to make extra effort in reviewing this document for editortial changes.
15. The following motion was made.
Motion: To approve 18-12/32r2, Proposed Draft Liaison Statement to ITU-R WP 5A on CRS, for submission to the EC for review and approval, and forwarding to the ITU-R. The 802.18 Chair is authorized to make necessary editorial changes as needed.
Move by:  John Notor
Second by: Subir Das
Discussion: None
Vote:  5 Yes 0 No 1 Abstain 

Motion: Passed.

16. The Chair turned to review document 18-12/30r2, 802.22 Inputs to 802.18 - Position Supporting License Exempt Usage of TV Band White Spaces. Apurva Mody, BAE Systems, led the final review of the document.
17. The following motion was made.

Motion: Have roll call vote on the motion to approve the document.

Move by:  Rich Kennedy
Second by:  Apurva Mody
Discussion: None
Vote:  3 Yes 2 No 1 Abstain 

Motion: Passed.
Motion: To approve 18-12/30r2, 802.22 Inputs to 802.18 - Position Supporting License Exempt Usage of TV Band White Spaces, for submission to the EC as the recommended IEEE 802 Position on TVWS. 

Move by:  John Notor
Second by:  Apurva Mody
Discussion: None

Roll Call Vote:


Subir Das: Y

      
Apurva Mody: Y


Jim Ragsdale: N


Roger Marks: A


Rich Kennedy: N


John Notor: Y
Vote:  3 Yes 2 No 1 Abstain 

Motion: Passed.
18. The Chair recessed the meeting at 12:23 AM to PM1. 
Thursday, March 15, 2012, PM1

1. The Chair called the meeting to order at 2:00 PM.

2. The Chair reminded members to log in and record their attendance.

3. The first item addressed were reply comments to the Progeny M-LMS test report. Attending were representatives from 802.15 from Elster, Landis+Gyr, Silver Spring Networks, and Itron.

4. A draft report was created and uploaded as 18-12/33r0, Reply Comments Progeny LMS Test Report.
5. After further editing, the Vice Chair uploaded the document as 18-12/33r1.
6. The following motion was made.
Motion: To approve document 18-12/33r1, Reply Comments Progeny LMS Test Report, for forwarding to the EC for review and approval to file with the FCC. The Chair is authorized to make editorial changes as required.
Move by:  John Notor
Second by: Jim Ragsdale
Discussion: None
Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed.
7. The Chair recessed the meeting at 3:27 PM until PM2. 
Thursday, March 15, 2012, PM2

1. The Chair called the meeting to order at 4:00 PM.

2. The Vice Chair reminded members to log in and record their attendance.
3. The Chair announced that this is the closing meeting for the March 802 session of IEEE 802.18.

4. In order to allow the Chair to call teleconference meetings as necessary, the following empowering motion was made.

Motion: To authorize the Chair of 802.18 to call teleconference meetings as needed between the end of the March 2012 IEEE 802 Plenary and the end of the July 2012 IEEE 802 Plenary meetings.

Move by:  Vijay Auluck

Second by:  Jim Ragsdale
Discussion: None

Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed.

5. The Chair adjourned the meeting at 4:03 PM. 
6. The next IEEE 802.18 meeting is an interim meeting at the Hyatt Regency, Atlanta, GA, May 13-18, 2012.
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